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COMMODITY E.R.¥-STEEL PIPE - se : H SxGAH StEEI S?rp CUSTOMER PLESA
A ¥ it 4 4 | (F)Ml o M B 2 A
SPECIFICATION' ¢ API 5LB PSL1/ASTM A53B(2007) HEAD ‘OFFICE *;' BONGNAE-DONG 1GA, ‘JUNG-GU, SEOUL, KOREA SHIPPER" DUFERCO SA
Skl ’ POHANG PLANT i 14-1, JANGHEUNG-DONG, NAM-GU, POHANG ‘
HEAT NO. | il 2 8 4 5+ S % quaNtTy a
NO. |- (BATCH NO..) . ORDER SIZE 2 % % .7 o . FFMWT) REMARK
o *1 v i PCS TOTAL LENGTH WEIGHT v
9 | (oirarsio)| < BBE 12" X037"  X6.120M 54 330.480 M 24.340 | CONFIRM. TO NACE NORM MRO175(LAST EDITION)
> st S , , . +ERW: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
10 (S}?JBE{%?E&QO, BBE: 12" X-0.375 " X6.120-M. : 42 257.040 M 18.931 | *DSAW: CHEMICAL. COMPOSITION. AND HARDNESS ONLY
11| (sieiotis0)| BBE. 12" X0.406 "  X6.120 4 8 48.960 M 3.900
12 [ (s aoa060)| BBE. 12 X0.406"  X6.120 M 70 425,400 K 34.122
: , THPACT
HYDROSTATIC | N | VD[ F|s|ClrM|B|D|Cc|F|F|RF| 2zINC CoATING TENSILE TEST
COmBST b | TTL B[O EAVE| R RYL FLJEL] T TEST CHEMICAL  COMPOSTTIONCE) (Gage Length : 50mm) }‘Eé? it s epoTeirive
& SHIA AR SGIN) LI A LRLYVA NESS | TREAT| COATING &
- | HEAT NO. 5.Sec lé ANPTUE|BIDE[T|T|H|I|G|RT VEIGHT OB Z| 2| D fc|si| M [P |S |culNI|crR|mo|V|cEQ 11) SI&NESP}GLT’.‘?H SYIE%)TH E.L EI{gEY"*“FA TEST | MENT | LINING
NO. | (BATCH NO.) h LS|E Elut|n NI E|SE |ZINC COMT 5 & oo - § TRENGTH] . AREA
psiv [Ulu|gdlN S[ALG GI [EN} cslak] 1 p” a0 lzl2ls fala " HRC THICK
&of1 TlLs I G : SN P.H
k. SN o M N . - NESS |- |
, 2| |G N |causs|*3 G| #4 |5 [ +6 7 #g |#9| PS1 PS1 1410 [Jould % *11
72| 30 MAX | 26 120.| 30 30 [40]100{40] 15|80 22
SPEC|. . e ; : MIN : e 60200 |- * 35500
9| sq62955 | 1990 |6 ]G] G |6 G- m.f1s] 2 [ 80|10 ] : 1 : .
(SHI4101080), I ; : wpefar)ie 81 fa2|5 Rl jRla | T | 71930 | 56850 |31 10 |-G
pag)2°{ 80 [11{:6 |1|1]1|mR| W |. 80060 | B i |
10 | :SB34332: ¢ ~1990¢ ['G.[G7| -G |G G Heofaof 1| 781z e [ ) | , | ;
(SHT4101090)| » Pol18| 1|78 | 13|11} 1| 1|R|TR| 2| |T| 71060 | 51480 | 34 | 9|6
P ey Pof20|TR| 77 |10|:7 | 1| L|TR|TR| 1| |W]| 77300 ﬁ
11} -sB35127 | -:1090. | 6G.|.G:|#G |G G Hof17f 1| 74 |18l 6| | -
(SHI4101150) , Po16) 2| 74 |19] 4 |TR|TRITR|TR| 1| |T| 69470 | 49890 | 38 7|6
bers i eme Eoahes] e . P[16|TR| 75 | 20| 7 |TR|TR|TR|TR| 2| |W| 74110
12 | 4-1030: +o| -1990: |-G [:G:| -G | G 1 G H: | 15[ 18] 62 | 16| 4 ' : : ,
(SHI4101160), : P o|iaf17)-62 17 6 [ 1| 1] 1|mR|1 T| 70190 | 53080 |39 [ | | 8| 6
: P57z (a7 3t a1 | w]| 79040
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Q.| Refer: To:The Attached H
T- | Section Designation E
; WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE
Surveyor : Manager of Q.M Dept.

SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE.
+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
RM ANY ORGANIZATION OR PERSONIE\%) WHO DELIBERATELY MODIFIES

AND/OR MONETARY PROBLEMS. FURTHERMORE,
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUME
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




